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Test Result for LHMA113

Sample Description H-P22 Model No: LHMA113
Date of Test 2020-7-23 Test Person 3
Test Temperature 25 Test Humidity 50
Width of Test Sample(mm) 146 Thickness of Test Sample(mm) 24
Joist Distance(mm) 400 Sectional Area(mm?2) 3473.85
Breaking Load(N) 4044.0 Static Bending Strength(MPa) 29.35
Force Increment(N) 687.5 Bending Increment(mm) 1.81
Slope 380 Modulus of Elasticity(MPa) 3090
Force(kN) Force Bending Deviation Curve
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